Assembly guide —10x 24 m

www . obwilk no

Contents:

1. Technical data

2. Parts list

3. Assembly quide

5 )
. . g
it . < / A
X e A A
5 " / R

Wiiking Il Aluminium,10 meters span

Ravision date:

Document No: Revision No:
4 08.09.2006 www.obwiik.no

MO-EX10x24



£
r \ = "

1.Technical data
~ for Wiiking Il Aluminium 10 meters

Wiiking Aluminium is dimensioned for the following loads:
. Windloads: 0.65 kN/m? i
< Snowloads: 0.75 kN/m? |

Technical characteristics of fabric:

. The fabric is flame retardant and approved
in accordance with SIS 650082
. The temperature resistance: T
between -30°C and +70 °C |
S
Wy §
2 :
Total weight: ! oi
!
. Gross weight per unit 10x24m: 2371 kilos o §
s
o
Max length, cargo:
. Length: 5.5 meters
LI N 1 .2 S
- 4500 A
e e o 10000




2.Parts list 10 x 24 m

for Wiiking Il Aluminium 10 meters

Weight |Heigth/length
IDlitem Component (kg)/piece {mm) Drawings Quantity
1 Leg 14,5 H=3140 L e 14
2 Half truss 25 L=5473 e 14
2a Bracket for purlin 0,14 ) g 28
3 Gable suspension 13 L=4408 ,, - s -
3a Loop 0,1 Y 10
4 Gable column 10 H=4292 Frm - B 4
43 Gable beam, top 13 4
connection
b Gable column, base 1.2 4
plate
5 Upper tension bar, 16 L=4395 U ’
Above gate
6 Corner joint 9,5 ' 14
7 Roof apex 6,5 7

remet e sy e



Weight | Heigth/length
iD/ltem| Component | (kg)/piece (mm) Drawings Quantity
8 Lateral ground bar 14,5 L=4000 S S ) S 12
8a Lateral clamp list 3,7 L=3930 12
9 Base plate 55 | %) ; 14
10 Gable ground bar 0,2 4
support
12 Gable ground bar 10 L=2798
12a Gable clamp list 2,3 L=2500 4
13 Purlin 12,27 L=3869 I Y 30
Counter bracing
14 cable, roof, 2,4 L=6350 8
Red label
Counter bracing
15 cable, wall. 1,6 L=4883 8
Green label
16 |Cover, gableend A| 242 ] 1
Gate fabric, gable
i end A, ol 2

el T Y



|ﬁ- Iﬁl.
Weight | Heigth/length
iD/item Component {kg)/piece (mm) Drawings Quantity
18 Gate column 18 L=4090 2
183 Gate cplumn 0.5 9
suspension loop

18b Handle, locking 08 St Ry 1

device

ina. locki
18c Housmg,' ocking 0.2 5

device L
184 Sliding gtt,!ockmg 0.9 i 1

device |

e
18e |Locking bracket 0,1 L=250 l;““l%'i S N 2
19 |Cover, gableend B| 38,5 1
%%

20 Roof cover 56 g \“m 6
21 Gable tension bar 2,2 L=2300 - 4
22 | Lateral tension bar 3.5 L=3700  [erreememen s 12




Fixing device:

Auxiliaries:

Padlock

2

Measuring tape
"J.’ .

Type /
Quantity Component Dimension
Lifting fork 28 Hex bolt M8x90
for F’;‘?'” 28 Hex nut M8
Ladder T 56 Washer &8,4
joi 116 Hex bolt, full threaded M12x30
\ 94 Hex bolt M12x90
12 Hex bolt M12x120
214 Hex nut M12
8 Square washer M12
420 Washer @13
4 Hex bolt M16x100
4 Hex bolt M16x130
28 Hex bolt M16x220
36 Hex nut M16
Sledgeh
| vedeeTEmmer 72 Washer @17
8 Eye nut M12
Ropes 2 Bushings, for locking device @16 216
— 32 Shackle M10
fi‘&ﬂf 32 Straps
32 Groundspike 220x800




@ e
3. Assembling guide

Wiiking Il Aluminium 10 meters

Ensure that you have received all the parts required and that they are undamaged.
Before assembling the equipment, study this document carefully.
Ensure that your working area is free of possible sources of danger.

Use the fastening material exactly as instructed. The required tools are supplied with the equipment.

Installation team is recommended fo consist of min. 6 persons,




Table of contents |

3.1 Parts assembly 3.3 How to erect the portals 3.6 Anchoring

3.1.1 Base plan 341 Frecting the first complete poral 3.6.1 How to anchor_the baseplates

3.1.2 How 1o assemble the gable podal 3.3.2 Second porial 3 7 HOW to ﬁt the l'OOf cover

3 1.3 How io assemble the second portal 3.3 3 The ridae purlin 3 7.1 Fitting the roof cover
3.1.4 How fo assemble the third portal 3 3.4 Wall bracing cables 3.7.2 Pull the cover to the gpposite side
2.1.5 The complete assembly of pornals on the ground 2.3.5 Roof bracing cables 3.7.3 Covering the walls

318 03 1.7 Gable colymns left and right 6 Third portat 3.7 .4 How to secure the covers

3.1.8 Gable suspenson and puriing 3.3.7 The second last portal 3.8 The !ockingnsystem

3.2 The gable end A 3.3.8 Last portal 3.8 The locking-system
3.2.1 How o it the cover, gable end A 3.4 The gable end B 3“9 Safety meansure

3.2.2 Upper tension bar 2 4.1 How to fit the cover. gable end B 3 9.1 Handling the equipmernd

2.2.3 Gable columns 3.5 How to erect the Final gable end

3.2 4 Assembly of gable column top cannection 3.5 1 The final gable end

3.2.5 Gale suspension heam

3.2 6 Assembly of gate suspension beam

3.2.7 Gale cover

3.2.9 Assembly of the gate column




¥ oo IR
08 Wiik | e (&

h 3.1.1 Base plan.

L]

Place the base plates, item9 and the lateral ground bars, item8 on the ground.

Measure the width and the diagonals, please see detail A for the reference point.
Place the lateral ground bars between the base plates with M12x30mm bolt, washers and M12 nut.
One ground spike must be hammered into the ground on each first base plate (to secure the position).

S

Secure the first
ground spike here

Lateral ground bar, item8

/ Base plan

“{,,
K

10050

=
R
o}
o
£
=
©
@

Secdﬁd\;\)\cﬁai
Third portal
The second last portal

Gable portal

4000 __ . 4000 _ _

T Lateral ground bar, item8

1

Base plate, item$

Secure the first %
it amilen Fapem me T PREL L Ralt M1 A0 washers and not |l



Leave disconnected

Bolts: 3x M12x90

Nuts: Ix M12

Washers: 4x M12 / )

Corner joint
L

Eve nut M12 Complete assembly
for item14

Itern 15 is mounted from

4

i

the underside of the leg
Fig.2
Bolts: 4x M12x90
Roof apex
Washers: 6x M12 /
Nuts: 2x M12 | - .

Complete assembly

\___.Lw Item 14 are mounted from the

underside of the half truss

B Bolts: 2x M8x90
Washers: 4x M8
k ‘ Nuts: 2x M8

\

Bolts: 1x M16x220
- Washers: 2x M16
~ Nuts: 1x M16

Bolts: 3x M12x90
Washers: 4x M12
Nuts: 1x M12 |

Comer joint Fig.3

o

Complete assembly

R E— Eve nut M12
: for item14

Item 15 is mounted from
the underside of the leg

Base plate, item 9



& .

Leave disconnected

*O

Half trus M

Leg

Ttern 15 is mounted from
the topside of the leg

Eye nut M12 for item14

/

B

2

v

Bolts: 4x M12x90
Washers: 6x M12
Nuts: 2x M12

%
$
"

B
" Bolts: 3x M12x90
Washers: 4x M12 Complete assembly
Cormer junction
Nuts: 1x M12
ftern 14 are mounted from .
the topside of the half truss
Roof apex
oA

e

%

Complete assembly

Ttem 15 is mounted from 3

B Bolts: 2x MBxS0
Washers: 4x M8
\ } Nuts: 2x M8

Washers: 2x M16
Nuts: 1x M16

¢

Base plate,

Bolts: 1x Mi6x220

the topside of the leg ™.

&

P

Eye nut M12 for item14 Fig.3

A

j Corner junction

/

% E Bolts: 3x M12x90
& Washers: 4x M12
Nuts: Ix M12

SRR

Complete assembly

item9



Fig.1
3.1.4 How to assemble the third portal.

Bolts: 3x M12x90 L
Washers: 6x M12 _ ;
Nuts: 3x M12 . j

=

| Corner join

Fig.2

N

Roof apex

Bolts: 4x M12x80
Washers: 8x M12
Muts: 4x M12

T

o

Fig.3

k4

Bolts: 3x M12x90 Yoa
Washers: 6x M12
Bolts: 2x M8x90 Nuts: 6x M12 Yoo
Washers: 4x M8 o S T

1 1 Nuts: 2x M8 g@ e 17
e Bolts: 1x M16x220 " - fomneriolat

Washers: &x M16
Nuts: Ix M16

Base plate, ’ __ - )
. .. item3 dl ‘< BBl




o 0.8 Wiik ¢ ® .

%

3.1.5 The complete assembly of portals on the ground

Gable portal

The lateral ground bar, item8

13

(4l =l e



© o ‘

3.1.6 The gable column L 3.1.7 The gable column R
Top connection, item 4a —~a y ‘_/Tao onnection, itern 4a
2 Bolts: Ix M16x130
Bolts: 1x M16x130 | ¥ , Washers: Jx M16
Washers: 2x M16 : . Nuts: 1x M16&
Nuts: 1x M16 - v
Gable colump, ftermd Gable column, itemd
Base plate, item 4b ~ = B .
! » ] Base plate, item 4b
& - 9 ‘—_y’\. b @ ’,. J
Bolts: 2x M12x120 Bolts: 2x M12x120 14
Washers: 4x M12 Washers: 4x M12

Mivkes v M1 Midar Ty M17 %-éa'g 4t “‘*"%g el



3.1.8 Gable suspension beam and purlins

(3

R T kS

Gable suspension beam, item3

Loops, item 3a

Insert the loops to the gable suspension beam

oo

90° hook

Purlin, item 13

Curve hook

15

Tl T | Bl



3.2 The gable end A.

3.2.1 How to fit the cover, gable end A.

A) Start fitting gable end A, to the half trusses,
item2, by sliding it into the lower keder track of
first half truss, then on the opposite one.

B) ... then slide the gable end A into the inner
keder tracks of the legs, item1.

Cover, Gable end A

item16

Ll

16

dl Bl



3.2.2 Insert the upper tension bar, itemb

into the fabric pocket.

3.2.3 Pulling of gable columns.

Sliding in the gable columns. Use the outermost
keder track of the gable columns.

w20 e

Upper tension bar, item5S

The pocket

Gable column L

Gable column L

s
wm’;j"z‘
\ e
N e

-

w«mﬁ\
Gable column R

17

]

5._! | N4 §



Y (7 B.Wiik
Y 0.5 § o

o

Bolts: 1x M16x100 2 B o Halftuss

3.2.4 Assembly of gable column Washers: 2x M16
top connection. Nuts: 1x M16

The gable columns, top connectlion
must be fixed to the half trusses.

3.2.5 Placing of gate suspension
beam, item3.

Gate suspension / o
beam e

Gale suspension beam, item3

18




%

e}

3.2.6 Assembly of gate suspension beam.

Gate suspension
heam, item3

Unde

Upper tension bar, item5

Bolts: 2x M12x120
Washers: 4x M12

Nuts: 2x M12

- Bolts: 1x M12x30
Washers: 2x M12
MNuts: Ix M12

«  Underside view

Bolts: 2x M12x90
Washers: 4 M12
Nuts: 2x M12

In the middle of gate suspension beam,

19



3.2.7 Placing of gate cover, item17.

© [ 3

o

= = ?’ Use the lower keder of the
S gable column

/

Gate fabric, item 17

Gate fabric, item 17

3.2.8 Pulling of gate column, item18 into
the fabric pocket.

Gate column, item18

20

(! T



3.2.9 Assembly of the Gate columns.

Gate columns, item18 must be bolted together

with the gate column suspension loop, item 18a.

Made 2 small holes in the gate fabric in order to
connect the gate column suspension loop.

Bolts: 4x M12x90
Washers: 8x M12
Nuts: 4x M12

Underside view

Complete assembly of gable end A.

21

1<l 'l Blbl



e TVIRY

O.BWiik |
o O :
3.3 How to rise the portals. /\
0 T NN Gable portal
3.3.1 Rising the first complete portal. i “N/
& ,
| 4 & \\\\\\\
The portal must be lifted caryfully to vertical position. \i
Secure the portal with manpower/rope T —
. | — o
% o
Wa ¥”ﬁ§ﬁ@: Boths partals must be secured until the purlines and bracing cables are fit together
A ,*’ 3 Position the legs vertically by adjusting the turnbuckles.
3.3.2 Second portal. gl A
p 7 M ) ale i Second portal
g ‘ Purlin 2
-
. . . ‘ " o
This portal is erected like the first portal. e, 4__--"' o WM“W
ATTENTION! =
The purlin, item13 and the counter bracing cables
item15 must as soon as possible be mounted in b ST
order to prevent the portals from collapsing. Bolt: 1x M12x90 T
Square washer: 1x M12
Purlin 1
| 22
. 4 Counter bracing cable, wall tem1s
A = = =R




Complete assembly

3.3.3 The ridge purlin must be erected
by using the lifting fork.

Lifting fork

Counter bracing cable, roof itemi4

Purlin 5
3.3.4 Repeat as described on opposite side.

Counter bracing
cable, wall item 15

Please see 3.3.2 for more details,

% g ‘ a5 B




3.3.5 Counter bracing cables, item 14.

s B

3.3.6 Third portal etc...

This portal is erected in the same way as
the other portals. 5 purlines, item 13 must
be used for each section.

Counter bracing cable, roof item14

Counter bracing cable, itemi4




3.3.7 The second last portal is erected in
the same way as the gable portal.

Leave disconnected

Bolts: 3x M12x90 Corner joint

Washers: 4x M12 / —

Nuts: Ix M12

JaN Eye nut M12 ~ Complete assembly

for item14

Ttem 15 is mounted from
the underside of the leg

v

Bolts: 2x M8x90
1 } Washers: 4x M8

- Nuts: 2x M8

S

RBracket for nurlin itam7a item3

Base plate,

Bolts: 1x M16x220
Washers: 2x M16

Fig.2
Bolts: 4x M12x90
Roof apex
Washers: 6x M12
Nuts: 2xM12 | | P T i -
Complete assembly
\._—‘L Item 14 are mounted from the
underside of the half truss
Corner joint F‘g'3
Bolts: 3x M12x50 2 -
Washers: 4x M12 } ‘:‘f
Nuts: 1x M12 zi ‘

s

@ Eye nut M12
e for item14

Complete assembly

Item 15 is mounted from the
underside of the leg

Nuts: ix M16

25

1! Tl eI



3.3.8 This gable portal must be assembled in the
same way as the first gable portal, but erected
from the opposite side, in order to fix the gable
cover to the outside of the structure.

) 4

| Fig.1
Bolts: 3x M12x80
Washers: 4x M12 Corner joint
Nuts: Ix M12 ! /

Eye nut M12 !
for item14 !

Ttem 15 is mounted on
the underside of the leg

Complete assembly

Bolts: 4x M12x90
Roof apex

Washers: 6x M12 /
Nuts: 2x M12 | by

i
{
i

. Item 14 are mounted on the
underside of the half truss

Complete assembly

Fig.2

o %

Bolts: 2x M8x90
Washers: 4x M8
Nuts: 2x M8

Leave disconnected )

Rearbat for mmpdin itamDn

comerlomt ~ Bolts: 3x M12x90

N\ I Washers: 4x M12

\ .
I
\ f pNuts: IxM12
5

Eve nut M12
for tem14

[F——

T Item 15 is mounted on the
underside of the leg

Complete assembly




3.4 The gable end B.
3.4.1 How to fit the cover, gable end B.

Please see 3.2.1 for more details.

' When pulling, the_bonnett gates
must be opened.

Please see 3.2.3 and 3.2.4 for more details.

Gable column R

s,
e
.
S,

i
v
~ R 0

o e Used the outermost keeder
Teelins-.  of the gable column,

Gable column R

27

il )



3.5 How to erect the final gable end.

3.5.1 The final gable end.

To complete the erection of the frame.
Please see 3.3.1-3.3.5




3.6 Anchoring

3.6.1 How to anchor the baseplates.

After erecting the gable portal (final portal),
anchor the base plates by fastening 2 spikes

to each base plate.
Attach a supplementary bolt M16x220 through
each base plate and leg.

These operations must be done all the way
around the structure.

Bolts: 2x M12x30
Washers: 4x M12
Nuts: 1x M12

Bolts: 1x M16x220
Washers: 2x M16

Nuts: 1x M16 Gable ground bar support

Gable end

Lateral side

Ground spike
AN

Ground spike

Bolts: 1x M16x220
Washers: 2x M16
Nuts: Ix M16




N 0B Wik e

3.7 How to fit the roof\qover, item?20.

Fig.2
Tie the rope to the web loop located
in the corners of the roof covers.

Fig.3
Fit the kederbolt into the keder track
of the half truss on both portals

3.7.1 Fitting the roof cover section by section.

Each_roof cover must be fit by ropes. Please see Fig.2

Pull the roof cover into position from the opposite lateral
side of the structure.

Mote: The pockets must be on the inside of the structure.

Roof cover, item 20

Pocket

30

Tl ] T

EPS



0B Wiik

Stop and wait about 3-5 cm from the ridge purlin, Count 1-2-3 and pull simultaneously,

3.7.2 Pull the cover to the opposite side.

T
o S
N .

i AN ‘yﬁ i
R Y8

Roof cover, item20

Note: Adjust the roof cover until it is in the right
position. The lengths are equal on both ends.

ol




